
Reservedelsliste DCG405F SMALL�ANGLE�GRINDER 1

Detalj
e

Artikelnummer Antal Artikelbeskrivelse Almen�beskrivelse Øvrig
information

Reperationsi
nstruktion

MARKEDE
R2 N094012 1 O�RING �� No

3 N094651 1 WASHER �� No

4 N092954 1 SPRING �� No

5 N503684 1 CIRCLIP �� No

8 N497322 1 SPINDLE�LOCK �� No

9 N534332 1 GEARCASE�SA �� No

10 N478435 1 BAFFLE �� No

20 N534333 1 PINION�SA �� No

21 N521879 1 COUPLING �� No

23 N494179 1 BUSHING �� No

24 N119639 1 O�RING �� No

38 N551004 1 MOTOR�&�SWITCH�SA BRUSHLESS �� No XJ

39 N493573 1 COVER LH �� No

40 N493572 1 COVER RH �� No

41 N042665 2 SCREW M3�X�10 �� No

42 N467560 1 PLATE �� No

43 N461735 1 SPRING �� No

44 N122099 1 BLOCK �� No

48 330021-11 2 LOCK�NUT M3x0.5 �� No

49 N438439 1 INSERT ANTI�VIB�INSERT�ASS �� No

50 N438438 1 INSERT ANTI�VIB�COVER �� No

51 N534719 1 CLAMSHELL�SET �� No

52 330019-04 3 SCREW M3.63�x�19mm �� No

53 N042665 2 SCREW M3�X�10 �� No

54 N505139 1 GUARD 125MM �� No

55 391969-00 1 INNER�FLANGE �� No

56 N134466 1 OUTER�FLANGE M14 �� No

57 N105579 1 SPRING �� No

58 N137733 1 SCREW M4�X�0.7�TRIROUNDULA �� No

59 N501337 1 LEVER�LOCK �� No

60 N498478 1 PLATE �� No

61 605040-03 1 BEARING,BALL 607�(7�x�19�x�6) �� No

62 N516681 1 GEAR 32T �� No

Page�1



Reservedelsliste DCG405F SMALL�ANGLE�GRINDER 1

Detalj
e

Artikelnummer Antal Artikelbeskrivelse Almen�beskrivelse Øvrig
information

Reperationsi
nstruktion

MARKEDE
R63 605040-72 1 BEARING �� No

64 N494588 1 GEARCASE�COVER �� No

65 N514767 3 SCREW �� No

66 444793-00 1 CIRCLIP �� No

67 N307625 1 O�RING 1.5�X�40 �� No

68 N517686 1 SPINDLE M14 �� No

69 N534339 1 GEARCASE�COVER�SA �� No

70 N420261 1 O�RING �� No

71 N371839 4 SCREW M4�X�22��T20 �� No

74 N503419 6 SCREW M4�X�11 �� No

75 330065-33 2 SCREW M4�X�34 �� No

76 N107295 1 HEX�KEY�6�MM �� No

77 N520387 1 WARNING�LABEL �� No

78 N196273 1 LABEL �� No

79 N529192 1 BRAND�LABEL XR�18V �� No

80 N499164 1 LABEL BRUSHLESS �� No

81 N522679 1 RATING�PLATE EURO �� No XJ

82 N497112 1 LEVER SLIDER �� No

83 N489903 1 PIN �� No

84 N534336 1 SIDE�HANDLE �� No

85 N509543 1 ROTOR�SA �� No XJ

800 583534-00 1 GREASE�50�GMS Rheolube�380G1 �� No

Page�2


